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Date :

Sample Name :  WALL CLADDING
Product Specification  : 4.5mm Thickness / 128mm Width
Product Material . Solid Wood Material

Above information anq sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required . Formaldehyde Emission (In air)

Test Method :  Please see the next page(s)

SGS Ref. No. : IN-SH-CP-5612-18095

Date of Receipt : Jul. 11,2018

Testing Start Date © Jul. 11,2018

Testing End Date : Aug. 03, 2018

Test result(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services ( Shanghai ) Co., Ltd.

- Jffwg/

Erin Huang
Authorized signatory
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Test item: Formaldehyde Emission (In air)
Test Part Description: Brown wooden board w/ white surface
Test Method: With reference to EN 717-1:2004, analysis was performed by UV-Vis.
Remarks:
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Test Item(s) Unit MDL Result Client's requirement Conclusion
Formaldehyde Emission (In air) mg/m3  0.080 ND E1 Pass
Notes:

(1) mg/m? = milligram per cubic meter

(2) Reference Limit: BS EN 13986:2004+A1 12015
Formaldehyde class E1: <0.124 ma/m? air
Formaldehyde class E2: >0.124 mg/m? air
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Sample photo(s):

Note: The test was performed by SGS other internal laboratory.
Rk E e End of repontttttt**

Unless otherwise agreed in writing, this document is issued by the Company subjact General Conditions of Service printed
overleaf, available on request or accessible 81 hitp://www.sgs. com/en/Tarm: Coni and, for slectronic format documents,
subject to Tarms and Conditions for Electronic Documen {ip:/Fwww.80s. com/an/ 3 ans/Terms-6-Document.asp

Altantion Is drawn to the limit of labiity, and jurisdiction Tssu d . Any holdar of This documaent is
advised that information contained hereon roflects the Company's findinge at the lime of Its Intervention only and within the limits of

Client’s instructions, If any, The C ¥'s sole is lo its Client and this documen! doas not exonerale parties to a

transaction from axarcising all their rights and obligations under the d This de cannot be reproduced

except in full, without prior written | of the C: n ized al l'or?ery or falsification of the content or
PR of this d s may be to the fullest extent of the law. Uniess ctherwise stated the

results shown in this test report refor only fo the sample(s) testad and such sample(s) are retained for 30 days only.

Attention:To choack the authantlcity of tasting / inspoction rapart & certificnts, ploase contact us at telaphone:(B8-T55) 8307
1443, or email: CN Doccheckgisgs.com

|5 ok IS8, Eat K i Rond, Pudog i, Shnghe, O 201310 1(9621) 81198300 1(8621)SHOIBSS/B1B3820  wwncsgegroupcomen
.]M" * WA BEAR AR BE1 15958608 MR 2130 (BS21161O6R00  (IARIN\RIOIARARR120%0  m meam mbimndiee

lawful and oNandars mov He




